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@ Organization, Inc. Page |
2eceived:02/23/2000|Completed:03/03/2000 |Letter: Y her | P.O.#: Test Report #: 2-27841-0-
Client's Ultima:Supreme
Identification
Tested For: Brian Lynch Key Test: NFPA 701-96 TM#2 Flat MEA 275
Ultraflex Systems Inc.
365 Franklin Ave Tel: 1-(973)-627-8608 Ext:
Rockaway, NJ 07866 ’ Fax: 1-(973)-627-7022

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Resistant Textiles and Films 1996
Edition - Test Method #2 - Flat Sheet Specimens

SPECIMEN CONFIGURATION: [X] Single Layer; [ ] Multi Layer

After 72 hours water leaching
after 100 hours accelerated weathering

TESTED: [x] Initially
( ] After 3 dry cleanings
{ ] After 5 launderings @ 160°F

—
—

RESULTS: Afterflame Drip Burn Char Length
Specimen # (seconds) (seconds) (mm)

1 0.0 0.0 175

2 0.0 0.0 185

3 0.0 0.0 193

4 0.0 0.0 235

5 0.0 0.0 235

) 0.0 0.0 230

7 0.0 0.0 280

8 0.0 0.0 250

9 0.0 0.0 240

10 0.0 0.0 220
APPROXIMATE WEIGHT OF MATERIAL (as measured by Govmark) : 551 g/m?
REMARKS: All specimens are cut in the length direction.
CONVERSION FACTORS: mm + 25.4 = inches g/m? + 28.35 x .835 = oz/yd?
FAILURE CRITERIA: For each individual specimen --

Afterflame Drip Burn Char Length
Exceeds 2.0 seconds Exceeds 2.0 seconds Exceeds 435 mm (17.1")

RETEST PROVISION: Test 5 additional specimens if only 1 specimen fails.

CONCLUSION: Based on the above Results and Failure Criteria, the item tested:
[ = ] Passes; [ ] Fails; ( 1 Requires testing of 5 additional specimens

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance
with the procedures and equipment specified by NFPA 701 1996 Edition Test Method #2 Flat Sheet
Specimens.
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AUTHORIZED SIGNATURE
THE GOVMARK ORGANIZATION, INC. jd
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Received:02/23/2000{Completed:03/11/2000 |Letter: Y1 her | P.O.#: Test Report #: 2-27841-1-
Client's Ultima:Supreme
Identification
Tested For: Brian Lynch Key Test: NFPA 701-96 TM#2 Flat WL MEA 275

Ultraflex Systems Inc.

365 Franklin Ave Tel: 1-(973)-627-8608 Ext:

Rockaway, NJ 07866 ' Fax: 1-(973)-627-7022

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Resistant Textiles and Films 1996
Edition - Test Method #2 - Flat Sheet Specimens

SPECIMEN CONFIGURATION: (x] Single Layer; [ ] Multi Layer

TESTED: [ ] Initially [x] After 72 hours water leaching
[ ] After 3 dry cleanings [ ] After 100 hours accelerated weathering
[

] After 5 launderings @ 160°F

RESULTS: Afterflame Drip Burn Char Length

Specimen # (seconds) " (seconds) (mm)
1 0.0 0.0 240
P 0.0 0.0 250
3 0.0 0.0 230
4 0.0 0.0 230
5 0.0 0.0 240
5 0.0 0.0 255
7 0.0 0.0 230
8 0.0 0.0 270
9 0.0 0.0 230
10 0.0 0.0 190

APPROXIMATE WEIGHT OF MATERIAL (as measured py Govmark) : 551 g/m?

REMARKS: All specimens are cut in the length direction.
CONVERSION FACTORS: mm + 25.4 = inches g/m? + 28.35 x .835 = oz/yd?
FAILURE CRITERIA: For each individual specimen --

Afterflame Drip Burn Char Length

Exceeds 2.0 seconds . Exceeds 2.0 seconds Exceeds 435 mm (17.1")
RETEST PROVISION: Test 5 additional specimens if only 1 specimen fails.

CONCLUSION: Based on the above Results and Failure Criteria, the item tested:
{ x ) Passes; [ ] Fails; [ ] Requires testing of 5 additicnal specimens

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance
with the procedures and equipment specified by MFPA 701 1996 Edition Test Method #2 Flat Sheet

Specimens.
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Received:02/23/2000{Completed:03/21/2000 |Letter: Y2 her [ P.O.#: Test Report #: 2-27841-2-
Client's Ultima Supreme
Identification
Tested For: Brian Lynch Key Test: NFPA 701-96 IM#2 Flat AW MEA. 1675
365 Franklin Ave Tel: 1-(973)-627-8608 Ext:
Rockaway, NJ 07866 ' Fax: 1-(973)-627-7022

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Resistant Téxtiles and Films 1996

\ Ultraflex Systems Inc.
|

lEdition - Test Method #2 - Flat Sheet Specimens
|

SPECIMEN CONFIGURATION: (x] Single Layer: ( ] Multi Layer

"STED: {1 Initially [ ] After 72 hours water leaching
{ ] After 3 dry cleanings [X] After 100 hours accelerated weathering
[ ] After 5 launderings @ 160°F

AESULTS: Afterflame Drip Burn Char Length

Specimen # (seconds) (seconds) (mm)

: 1 0.0 0.0 260
2 0.0 0.0 240
3 0.0 0.0 280
4 0.0 0.0 230

‘ 5 0.0 0.0 280
6 0.0 0.0 220
7 0.0 0.0 240
8 0.0 0.0 230
9 0.0 0.0 230
10 0.0 0.0 240

APPROXIMATE WEIGHT OF MATERIAL (as measured by Govmark): 551 g/m?

DEMARKS: All specimens are cut in the length direction.

CONVERSION FACTORS: mm + 25.4 = inches g/m?z + 28.35 x .835 = oz/yd?

FAILURE CRITERIA: For each individual specimen --
Afterflame Drip Burn Char Length
Exceeds 2.0 seconds - Exceeds 2.0 seconds Exceeds 435 mm (17.1")

RETEST PROVISION: Test 5 additional specimens if only 1 specimen fails.

CONCLUSION: Based on the above Results and Failure Criteria, the item tested:
[ x ] Passes; [ ] Fails; [ | Requires testing of 5 additional specimens

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance
with the procedures and equipment specified by NFPA 701 1996 Edition Test Method #2 Flat Sheet
Specimens.

AUTHORIZED SIGNATURE
THE GOVMARK ORGANIZATION, INC. jd

Invoice Copy
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B [ntertek Testing Services
o Labtest

TEST REPORT

REPORT NO. 34765

IDENTTIFICATION SUBMITTED BY CLIENT

1 SAMPLE:

" ULTIMA SUPREME

TEST RESULTS

STATE OF SAMPLE: AS RECEIVED

LENGTH DIRECTION

BURNING OF

WEIGHT IN WELIGHT IN
GRAMS BEFORE GRAMS AFTER PERCENT

AFTERFLAME DRIPPINGS EXPOSURE EXPCSURE WEIGHT LOSS
0.0 0.0 32.24 21.43 33.5
0.0 6.2 3% .99 20.40 36.2
0.0 0.0 32.02 17.49 45.4
0.0 0.0 31.19 23.76 23.8
0.0 0.0 32 .54 19.45 40.2
0.0 0.0 32.91 18,11 45.0
0.0 0.0 32.24 2297 20.0
0.0 0.0 32.67 18.34 43.9
0.0 T 32.23 23.32 27.6
0.0 B0 33.04 19.79 40.1

1.4
Average Percent Weight LoOSS for Ten Specimeds: 36.63%
7-1 PERFORMANCE CRITERIA
V=Lt Where fragments or residues of specimens

Burning of Drippings:

Average Percent Weight
Loss for Ten Specimens:

that fall to the floor of the test chamber continue
to burn for more than an average of 2 seconds per
specimen for the sample of 10 specimens, the
material shall be recorded as failing Test 1.

7-1.2 Where the average weight loss of the 10
specimens in a sample is greater than 40 percent,
the material shall Dbe recorded as <failing this
test.

101 West 31st Streat, New York, MY 10001, Telephone 212-868-7090 Fax 212-967-2566

SUBJECT TO TERMS AND CONDITIONS ON BACK



 Intertek Testing Services
Labtest

TEST RFPORT

ULTRAFLEX SYSTEMS, INC.
385 Franklin Avenue
Rockaway, NJ. 07866
Attn. Brian Lynch

REPORT NO. 34765

January 19, 2000

IDENTIFICATION SUBMITTED BY CLIENT

1 SAMPLE: ULTIMA SUPREME

FIRE RESISTANCE NEPA 701 - Test #1

EVALUATION OF TEST RESULTS

The fabric submitted for testing DOES pass the flame resistance
requirements when tested, as received, 1n accordance with procedures
outlined 1in the National Fire Protection Association Standard 791. The
fapric was tested 1in the original state only. The procedure does include
testing after exposure (e.g. laundering;, drycleaning, leaching or
weathering) outlined in Chapter 13 otf the NFPA Standard 70L1. The client may
wish to take this into consideration.

IF YOU NEED ASSISTANCE IN INTERPRETING THESE TESTS RESULTS
OR IF YOU HAVE ANY QUESTIONS, PLEASE FEEL FREE TO CALL:
CUSTOMER SERVICES DEPT.

Tested By

.'Illlllsill . LABTEST INTERNATIONAL, INC.
Test

Reference Intertek

34765 v .
36 Testing Services i o e
Alma Burrowes
Manager - NY Softlines
-continued-
S ; 101 ‘West 21st Strest, New York, NY 10001, Telephone 212-368-7090 Fax .212-‘387-2566

ol | SUDAECT TQ TERMS AMND ~AONDITTINS ON 3ACK



96D Allen Blvd.,
Farmingdale NY 11735
TEL: (516)293-8944

The
Gmark FAX: (516)293-8956

WpmEE Organization, Inc. Page |
eived:02/23/2000{Completed:03/03/2000 |Letter: Y her | P.O.#: Test Report #: 2-27841-0-
ent's Ultima Supreme
ntification
sted For: Brian Lynch Key Test: NFPA 701-96 TM#2 Flat MEA 275
Ultraflex Systems Inc.
365 Franklin Ave Tel: 1-(973)-627-8608 Ext:
Rockaway, NJ 07866 Fax: 1-(973)-627-7022

3T PERFORMED: NFPA 701 - Standard Methods of Fire Tasts for Tlame Resistant Textiles and Films 1996
ition - Test Method #2 - Flat Sheet Specimens

TCIMENM CONFIGURATION:  [X] Single Layer; [ ] Multi Layer

STED: {x] Initially { ] After 72 hours water leacning
[ 1 After 3 dry cleanings [ } After 100 hours accelerated weathering
[ 1 After 5 launderings @ 160°F

:SULTS: Afterilame Drip Burn Char Length
:ecimen # (seconds) (seccnds) {mm)

i 0.0 0.0 175

2 0.9 0.0 185

3 0.0 0.0 193

4 0.0 0.0 235

5 0.0 0.0 235

3 0.0 0.0 230

7 0.0 0.0 280

3 0.0 0.0 280

9 2.0 0.0 240

10 2.9 0.0 220
PDROXIMATEZ WEIGHT OF YATZRIAL (as measursd by Govmark): 551 g/m?
EMBRKS: All specimens are cut in the length direction.
ONVERSION FACTORS: mm + 23.4 = inches g/m?* + 28.35 x .835 = oz/vyd?
SAILURE CRITERIA: For =ach individual specimen --

r

Afterflame Drip Burn char Length

txceeds 2.0 seconds Exceeds 2.0 seconds Zxceeds 435 mm (17.1")

additional specimens if only 1 specimen fails.

(S]]

IETEST PROVISICM: Test

~ONCLUSION: Based on tlle apove Results and railure Criteria, the item tested:

r 1

X ] Passes; { 1 Fails: { 1 Requires testing of 3 additional specimens

~ZRTIFICATION: [ certiIy chat the above results were optained after testing specimens in accordance
with the procedures znd aguipment specified by NFPA 701 1996 Edition Test Method %2 Flat Sheet

Specimens.

MEFL

AUTHCRIZED SIGNATURE




96D Allen Blvd.,
Farmingdale NY 11735

The
TEL: (516)293-8944
%vmark FAX: (516)293-8956

Organization, Inc. Page |
aceived:02/23/2000|Completed:03/11/2000 |Letter: Y1 her | P.O.i#: Test Report #: 2-27841-1-
“lient's Ultima Supreme
dentification
‘ested For: Brian Lynch Key Test: NFPA 701-96 TM#2 Flat WL MEA 275

Ultratlex Systems Inc.
365 Franklin Ave Tel: 1-(973)-627-3608 Ext:
Rockaway, NJ 07366 ' Fax: 1-(973)-627-7022

'=§T PERFORMED: NFPA 701 - standard Methods of Fire Tests for Flame Resistant Textiles and Films 1996
dition - Test Method #2 - Flat Sheet Specimens

{PECIMEM CONFIGURATION: [X] Single Layer; [ ] Multi Layer

'ESTED (-] Initially [x] After 72 hours water leaching
( ] After 3 dry cleanings { ] After 100 hours accelerated weathering
[ ] After 5 launderings 8 160°F

.ESULTS: Aftertlame Drip Burn Char Length
‘cecimen % {seconds) {seconds) {mm)

1 0.0 0.0 240

2 0.0 0.0 250

3 0.0 0.0 230

q 0.0 0.0 230

5 0.0 0.0 240

5 0.0 0.0 255

7 0.0 0.0 230

3 0.0 0.0 270

9 0.9 2.0 230

10 2.0 0.0 190
\OPROXIMATZ WEIGHT OF MATERIAL (as measured by Govmark): 351 g/m?
2EMARKS: All specimens ares cut in che length direction.
~ONVERSICN FACTORS: mm *+ 25.4 = inches g/m? + 28.35 x .833 = oz/yd?
FAILURE CRITERIA: For =ach individual specimen --

Afterflame Drip 3urn Char Length
Zxceeds 2.0 seconds . Exceeds 2.0 seconds Zxceeds 435 mm (17.1")

ETEST PRCVISION: Test 5 additional specimens 1if only L specimen fails.

CONCLUSICN: Based on the apove Results and Failure Criteria, the item tested:
[ X ] Passes; { 1 raiis; [ ] Requires testing of 5 additional specimens

CERTIFICATION: I certify that the above results wWers obtained after testing specimens in accordance
with the procedures and aquipment specified ny NFPA 701 1996 =dition Test Method 42 rlat Sheet
Specimens.

AUTHORIZED SIGNATURE
T4E GOVMARK ORGANIZATICH, mNc.  id




HJouU AlET Divd.,

The Farmingdale NY 11735
TEL: (516)293-8944
q- GGUIIIaI k FAX: (516)292-8956
hll Organization, Inc. Page |
“eived:02/23/2000|Completed:03/21/2000 |Letter: Y2 her | P.O.#: Test Report #: 2-27841-2-
ient's Ultima Supreme
entification
'sted For: Brian Lynch Key Test: NFPA 701-96 TM#2 Flat AW MEA 1675
Ultraflex Systems Inc.
365 Franklin Ave Tel: 1-(973)-627-8608 Ext:

Rockaway, NJ 07866 ' Fax: 1-(973)-627-7022

:ST DERFORMED: NFPA 701 - Standard Methods of Tire Tests for Flame Resistant Textiles and Films 1996
iition - Test Method #2 - Flat Sheet Specimens

SECIMEN CONFIGURATICN: [x] Single Layer; { ] Multi Layer
*STED: [} ZInitially [ ] After 72 hours water leaching
{ 1] After 3 dry cleanings (¥] After 100 nours accelerated weathering
( 1 After 3 taunderings 3 180°F

ZSULTS: Afterilame Drip Burn Char Length
cecimen # ‘seconds) (seconds) (mm)

1 0.0 0.0 260

2 0.0 0.0 240

3 2.9 0.0 280

4 0.0 0.0 230

3 0.0 0.0 280

5 0.0 0.0 220

7 2.0 0.0 240

] 0.0 0.0 230

El 0.0 0.0 230

10 2.9 0.0 240
LPPROXIMATE WEIGHT CF MATZRIAL (as measured DY Govmark): 551 g/m?
JEMARKS: All specimens ars cut in rthe length dirsction.
SOMVERSICN FACTCRS: mm = 25.4 = inches g/m?z + 28.35 x .835 = oz/yd?
TAILURE CRITEZRIA: For sach individual specimen -~

Afterflame Drip Bprn Char Length
Txceeds 2.0 seconds . Zxceeds 2.0 seconds mxceeds 435 mm (17.1")

IETEST PROVISION: Test 5 additional specimens if only 1 specimen fails.

iceria, the item tested:
additional specimens

CONCLUSION: Based on tne above Results and Failure
Xk ] Passes; (] Fails; { ] Reguires testing o

m

CERTIFICATION: I cartify that the apove results were obtained after ~asting specimens in accordance

with the procedures and =squipment specified By NFPA 701 1996 Edition Test Methed #2 Flat Sheet

Specimens.

Y 2 ZA—

AUTHORIZED SIGNATURE
THE GOVMARX ORGANIZATION, INC. jd






